
METASIS LAB
Chemical, Physical, Metallurgical Tesling of Metals, Noise, Vibration,

Surface Roughness, Salt Spray, PMl. Test, Lux Measurement

AN ISO 9001=2015 GERTIFIED

' B-13, Opp. KolhapurAxle Ltd., MIDC Shiroli, Kolhapur - 416122. Cell i +9922437590, 7721995959,
Email : kolhapurmetasys@gmail. com, Website : www. metaltesti nglab. net

TEST REPORT
M/s Indo - Spark Gonstruction Services
Kolhapu r

Test Report No.- G 9261

Date - 14.02.2025

Your Ref. - Challan No. - 143

Sample Description - Dia 14.56 mm
Batch No - M 16 112B 25 / IAD
The above sample has been tested and results are as below

Date - 14.02.2025

Material - 5.8

Chemical Analysis

Element
Observed Specified

% Min Max

C% 0.1 68 0.550

S% 0.018 0.060

P o/o 0.022 0.050

Remark- Chemical
of lS 1367(Part 3) :

report of sample material tested as
2002 Class 5.8

meet with the requirement
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Conditions



Machine Model : TUE-G-400
Filename :G 9260.Utm

Customer Name
Order Number
Lot Number
Heat Number

Initial Gauge Length (L0)

Final Gauge Length (Ll )

Outer Diam eter(l nitial)

Inner Diameter(lnitial)

Outer Diameter(Final)

Inner Diameter(Final)

METASIS LAB
Tensile Test Report

DIA-14.56 MM
BATCH-M 16t12B25AAD
GRADE-5.8

50 mm

55.20 mm

9.9 mm

0mm
7.3 mm

0 mm'

Machine Serial No :

Date : 1610212025

Specimen Type

Peak Load
Max. C.H.Travel

Tensile Strength

Load at Yield

C.H. Travel at Yield

Veld Stress
Load at Break
C.H. Travel at Break

% Elongation

% Reduction Area

Mild Steel

57.12 kN
12.1 mm

741 .94 N/mm2

53.44 kN

10.7 mm

694.14 N/mm2
39.84 kN
15.90 mm

10.40 %

45.64 %

INDO SPARK CONSTRUCTION SERVICES

Test completed due to Specimen Break

Tested.By : Vinayak
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